
Spare parts list
(1.533-170.0) BD 50/40 RS Bp

Valid on 16.02.2023 www.kaercher.com EN



Table of contents

Valid on 16.02.2023 Page 2 / 67

BD 50/40 RS Bp (1.533-170.0)           3
Spare parts list BD 50/40 RS Bp (5.972-752.0)           4

210 Steering complete B 40 RS           7
250 Drive unit complete above B 40 RS           9
260 Suction bar BD 50/40 (4.062-048.0)           12

30 Wheel complete (4.062-093.0)           14
270 Brush-head complete D 50 RS           16
300 Bracket hinge complete           19
310 Labelling kit B 40 RS           21

10 Label with clamp signet XL (4.385-004.0)           23
20 Label with clamp Logo XL (4.385-001.0)           24

320 Electric equipment BD40RS Bp           26
330 Control panel complete BD 50/40 RS           27

30 Key switch (6.630-106.0)           30
270 Main Board cpl. (4.683-426.0)           32
380 Handhold operational concept complete (4.035-608.0)           33
500 Cable harness B40 RS TVS Diode (4.823-278.0)           35

410 Housing complete B 40 RS           36
420 Frame complete only for replacement B 40 RS (4.062-036.3)           38
430 Footstep unit complete B 40 RS           40
440 Control console complete B 40 RS           42
450 Tank fresh water complete BD 50/40 RS           44
480 Transmission complete B 40 RS           47
500 Cable set battery Bp B40RS           49
510 Drive unit complete B 40 RS           50

400 Add-on kit Traktion für B40 RS (8.635-722.0)           52
410 Cable brake set (8.636-429.0)           54

600 Battery quick-charge set II 36V/58Ah (2.642-555.0)           56
630 Battery charger complete B 40 RS           58

140 Holder plug battery charger (5.062-766.0)           60
630 Battery charger complete B 40 RS           61

140 Holder plug battery charger (5.062-766.0)           63
650 Add-on kit Traktion für B40 RS (8.635-722.0)           64
660 Cable brake set (8.636-429.0)           66



BD 50/40 RS Bp (1.533-170.0)

Valid on 16.02.2023 Page 3 / 67

POS Article no. Description Quantity Unit
0 5.972-752.0 Spare parts list BD 50/40 RS Bp 1 PC
360 Documentation B 40 RS 1 PC



Spare parts list BD 50/40 RS Bp (5.972-752.0)

Valid on 16.02.2023 Page 4 / 67



Spare parts list BD 50/40 RS Bp (5.972-752.0)

Valid on 16.02.2023 Page 5 / 67

POS Article no. Description Quantity Unit Remark
100 7.303-107.0 Screw 5x16 -10.9-P2R (K-In6Rd) 4 PC
210 Steering complete B 40 RS 1 PC
250 Drive unit complete above B 40 RS 1 PC
260 4.062-048.0 Suction bar BD 50/40 1 PC
270 Brush-head complete D 50 RS 1 PC
300 Bracket hinge complete 1 PC
310 Labelling kit B 40 RS 1 PC
320 Electric equipment BD40RS Bp 1 PC
330 Control panel complete BD 50/40 RS 1 PC
340 8.600-042.0 Brush 1 PC
340 8.600-043.0 BRUSH, 20" NYLON SD U19985 1 PC
340 8.628-387.0 BRUSH, 20" NYLON POLISH SD 1 PC
410 Housing complete B 40 RS 1 PC
420 4.062-036.3 Frame complete only for replacement B 40 RS 1 PC
430 Footstep unit complete B 40 RS 1 PC
440 Control console complete B 40 RS 1 PC
450 Tank fresh water complete BD 50/40 RS 1 PC
480 Transmission complete B 40 RS 1 PC
500 4.036-106.0 Cable set battery Bp 1 PC
500 Cable set battery Bp B40RS 1 PC Hoppecke
510 Drive unit complete B 40 RS 1 PC
600 2.642-555.0 Battery quick-charge set II 36V/58Ah 1 PC
610 4.642-016.0 Distance holder set II 1 PC
620 6.371-240.0 Diamond pad green set 5x Ø508 1 PC
620 6.371-260.0 Diamond pad white set 5x Ø508 1 PC
620 6.371-261.0 Diamond pad yellow set 5x Ø508 1 PC
630 Battery charger complete B 40 RS 1 PC Exide
630 Battery charger complete B 40 RS 1 PC Hoppecke
640 8.633-397.0 Rotary switch 1 PC
650 8.635-722.0 Add-on kit Traktion für B40 RS 1 PC
660 8.636-429.0 Cable brake set 1 PC
670 9.840-996.0 Cable earthing 1 PC
9530 2.815-103.0 Battery kit Gel 3x 12V/76Ah 1 SET



Spare parts list BD 50/40 RS Bp (5.972-752.0)

Valid on 16.02.2023 Page 6 / 67

POS Article no. Description Quantity Unit Remark
9540 2.815-097.0 Battery kit AGM 3x 12V/80Ah 1 SET
9550 2.643-942.0 Conversion kit BR40RS -> BD40RS 1 PC



210 Steering complete B 40 RS

Valid on 16.02.2023 Page 7 / 67



210 Steering complete B 40 RS

Valid on 16.02.2023 Page 8 / 67

POS Article no. Description Quantity Unit
10 7.311-015.0 Hexagon nut M18x1,5-04-A2E ISO 8675 1 PC
20 7.312-021.0 Washer 18-140HV-A2K DIN 125-1 1 PC
30 6.435-795.0 Steering wheel 1 PC
50 5.110-358.0 Sleeve 1 PC
60 4.062-089.0 Steering pillar complete B 40 RS 1 PC
70 6.640-353.0 Cap steering wheel KÄRCHER 1 PC



250 Drive unit complete above B 40 RS

Valid on 16.02.2023 Page 9 / 67



250 Drive unit complete above B 40 RS

Valid on 16.02.2023 Page 10 / 67

POS Article no. Description Quantity Unit
10 8.601-444.0 BEARING DRIVE 1 PC
20 8.622-427.0 SLEEVE, CHAIN TENSIONER 1 PC
40 8.632-088.3 ACT, 36VDC, 3.0" STK, 8.74 LNG 1 PC
60 8.633-072.0 CHAIN TENSIONNER 1 PC
70 7.312-287.0 Washer 12-200HV-A2E ISO7093-1 1 PC
80 7.312-285.0 Washer 10-200HV-A2E ISO 7093-1 1 PC
90 7.313-003.0 Spring washer B 6-FSt-A3E DIN 127 1 PC
100 7.312-017.0 Washer 8-A2 ISO 7089 6 PC
130 8.600-865.0 PIN, COTTER RING 1/4 X .041 X .844 2 PC
140 8.631-956.0 CHAIN, ISO 08B, 12.7MM PITCH 1 PC
150 7.303-230.0 Saucer-head screw M8x20 -8.8-A2E DIN 603 4 PC
160 7.306-228.0 Cylinder head screw M10x30 -A2-70 ISO 4 1 PC
170 7.306-394.0 Screw M5x12 -8.8-ZNBHL ISO 14583 2 PC
180 7.306-138.0 Screw M6x60 -8.8-R3R (In6Rd) 3 PC
190 7.306-133.0 Screw M6x50 -8.8-R3R (In6Rd) 4 PC
200 7.311-524.0 Hexagon nut M10-A2-70 ISO 7040 1 PC
210 7.311-022.0 Hexagon nut M 6-A2-70 ISO 7040 3 PC
230 7.311-200.0 Hexagon nut M6 -04-A2E ISO 4035 3 PC
240 7.311-514.0 Hexagon nut M 8-A2-70 ISO 7040 6 PC
260 8.632-203.0 Spacer 3 PC
270 8.632-206.0 COLLAR, 12MM ID 1 PC
290 8.632-805.0 BUSHING, .480 X 1.25 X .485 FLG 2 PC
300 5.062-562.0 Hexagon nut M6x22 - 1.4305 1 PC
310 4.062-000.0 Sheet metal component 1 PC
320 4.062-016.0 Sheet metal component 1 PC
330 4.062-056.3 Sheet metal component clamp bottom packed 1 PC
340 5.062-467.0 Plate bottom 1 PC
350 5.062-473.0 Retaining plate 1 PC
360 5.062-540.0 Holder 1 PC
370 5.062-474.0 Gear wheel 1 PC
380 5.062-590.0 Bar steering 1 PC
390 7.316-063.0 Bolt B-6x60x55-1.4301 ISO 2341 2 PC
440 7.311-541.0 Hexagon nut M 6 -8-A2E EN 1661 1 PC



250 Drive unit complete above B 40 RS

Valid on 16.02.2023 Page 11 / 67

POS Article no. Description Quantity Unit
480 8.634-224.0 SPACER, .81 X 1.06 X .125 1 PC
500 8.635-475.0 WASHER, .264 X 1 X .07 NYL BLK 2 PC
520 8.636-860.0 X-REF TO 8.632-656.0 8/16 1 PC
530 8.627-942.0 WASHER, .765 X 1.25 X .08 FLT NYL 2 PC
540 7.312-292.0 Washer 6 -A2 ISO 7093-1 7 PC
600 8.623-278.0 Chain MASTERLINK 12.7MM 1 PC



260 Suction bar BD 50/40 (4.062-048.0)

Valid on 16.02.2023 Page 12 / 67



260 Suction bar BD 50/40 (4.062-048.0)

Valid on 16.02.2023 Page 13 / 67

POS Article no. Description Quantity Unit Foot note text
10 8.601-102.0 Wheel 3" DIA CUSHION RUBBER 2 PC
20 6.310-066.0 Star grip M 8 4 PC
30 4.062-093.0 Wheel complete 2 PC
40 8.600-135.0 BUSHING, SPANNER .435 X 1.10 2 PC
70 7.311-022.0 Hexagon nut M 6-A2-70 ISO 7040 4 PC
80 7.311-432.0 Hexagon nut M8-1.4305 DIN 985 2 PC
90 8.627-124.0 NUT, 1/4 PAL STL ZNPLT 2 PC
100 7.312-052.0 Washer 5 -A2 ISO 7089 2 PC
110 7.304-460.0 Hexagonal head screw M5x16-A4-70 ISO 4017 1 PC
120 7.311-431.0 Hexagon nut M5-1.4305 DIN 985 1 PC
130 8.600-580.0 NUT, 3/8-24 HEXTHIN STL GRA ZNPLT 1 PC
140 7.312-266.0 Washer 6-A2 ISO 7094 4 PC
150 7.312-269.0 Washer 10-A2 ISO 7094 1 PC
160 8.632-646.0 CASTER, 1-5/8, 3/8-24 SHT STUD, MTG51 1 PC
170 8.632-651.0 PIVOT, SHAFT, LATCH 1 PC
180 7.303-233.0 Saucer-head screw M6x60 -St-A0P DIN 603 4 PC
190 7.304-262.0 Hexagonal head screw M8x60-A4-70 ISO 40 2 PC
200 7.303-189.0 Saucer-head screw M8x70-A2 DIN 603 4 PC
210 5.062-482.0 Sheet metal component 1 PC
220 5.062-480.0 Sheet metal component locking part 1 PC
230 5.062-481.0 Sheet metal component 2 PC
240 7.312-017.0 Washer 8-A2 ISO 7089 4 PC
250 5.062-483.0 Plate 1 PC
260 5.062-541.3 Plate packaged 6 PC
270 4.062-027.0 Sheet metal component complete 1 PC
280 8.633-206.0 NUT, 5/16-18 X .602 FLG STL ZNPLT 4 PC
290 5.062-542.3 Sheet metal component packaged 2 PC
300 8.632-642.0 Moulded part rubber 1 PC
310 8.640-375.0 KIT, SQUEEGEE BLADES, CS20, URTHN 1 PC OIL RESISTANT
310 8.640-378.0 KIT, SQUEEGEE BLADES, CS20 1 PC STANDARD
330 8.632-072.0 COVER, SQUEEGEE-LH 1 PC
340 8.632-073.0 COVER, SQUEEGEE-RH 1 PC



30 Wheel complete (4.062-093.0)

Valid on 16.02.2023 Page 14 / 67



30 Wheel complete (4.062-093.0)

Valid on 16.02.2023 Page 15 / 67

POS Article no. Description Quantity Unit
20 8.600-627.0 PIN, CLEVIS 5/16 X 1.625 STL ZNPLT 1 PC
30 8.600-866.0 Cotter 5/16" RING 1 PC



270 Brush-head complete D 50 RS

Valid on 16.02.2023 Page 16 / 67



270 Brush-head complete D 50 RS

Valid on 16.02.2023 Page 17 / 67

POS Article no. Description Quantity Unit
10 8.633-197.0 MOTOR ASM, BRUSH 1 PC
20 8.600-342.0 DRIVER, BRUSH SD 1 PC
30 8.632-656.0 WASHER, 1.28 X 2.28 X .12 NYL 1 PC
40 7.304-516.0 Hexagonal head screw M8x20-A4-70 ISO 40 2 PC
50 8.632-862.0 SCREW, 5/16-18 X .5 HHCS NYL BLK 1 PC
60 8.622-230.0 NUT, 5/16-18 HEXTHIN SS 1 PC
70 7.306-230.0 Screw M8x25 -A4-70 (In6Rd) 3 PC
80 7.304-537.0 Hexagonal head screw M 8x30-A4-70 ISO 4 1 PC
90 8.633-099.0 WASHER, 5/16 INTLK SS 5 PC
100 TERM, 18G .25 X.032 F/I 90DEG 2 PC
110 7.312-045.0 Washer 6-200HV-P4E ISO 7089 2 PC
120 8.627-187.0 NUT, 1/4-20 HEXTHIN NYLOCK SS 2 PC
130 7.312-292.0 Washer 6 -A2 ISO 7093-1 2 PC
140 7.303-203.0 Saucer-head screw M8x25 -A2 DIN 603 6 PC
150 6.437-531.0 Bush 520895 8 PC
160 8.601-067.0 WASHER, 5/16 FLT SS 14 PC
170 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E ISO 4 PC
180 7.304-805.0 Hexagonal head screw M 6x50-A4-70 ISO 4 1 PC
190 7.311-514.0 Hexagon nut M 8-A2-70 ISO 7040 8 PC
200 7.311-432.0 Hexagon nut M8-1.4305 DIN 985 4 PC
220 7.312-021.0 Washer 18-140HV-A2K DIN 125-1 1 PC
230 7.312-261.0 Washer 8 -100HV-A3E ISO 7094 1 PC
240 7.313-004.0 Spring washer B 8-FSt-A3E DIN 127 1 PC
250 7.304-400.0 Hexagonal head screw M 8x30-8.8-A2E ISO 2 PC
260 4.062-022.0 Engine holder complete brush-head 1 PC
270 4.062-023.0 Retaining plate above left 1 PC
280 4.062-024.0 Retaining plate bottom left 1 PC
290 8.632-655.0 SUPPORT PLATE, SHROUD 1 PC
300 8.632-654.0 BRIDGE BRKT, DECK LIFT 1 PC
310 8.632-822.0 FLEXIBLE STRIP BRUSH, 20" SKIRT 1 PC
320 4.062-025.0 Retaining plate above right 1 PC
330 4.062-026.0 Retaining plate bottom right 1 PC
340 8.632-770.0 SHOULDER BOLT, 5/16 X .625 SS 2 PC



270 Brush-head complete D 50 RS

Valid on 16.02.2023 Page 18 / 67

POS Article no. Description Quantity Unit
350 4.062-019.0 Retaining plate 1 PC
360 8.633-134.0 BREATHER VENT, 10-32 THREAD 1 PC
370 8.633-501.0 LABEL, HANDS CLEAR ICON, RND 1 PC
380 5.115-650.0 Washer 1 PC
390 7.303-097.0 Screw 5x12-10.9-R2R (K-In6Rd) 1 PC
400 8.633-844.0 SPACER, .41 ID X .73 OD X .105T 1 PC
410 8.631-980.0 SHROUD, 20" SCRUB DECK 1 PC
420 8.631-982.0 PIVOT, SQUEEGEE LINKAGE 1 PC
430 8.632-043.0 20" BRUSH SKIRT 1 PC
440 8.632-448.0 ACCESS COVER, BRUSH RELEASE 1 PC
450 8.632-520.0 Bushing, 30mm, BRNZ 1 PC



300 Bracket hinge complete

Valid on 16.02.2023 Page 19 / 67



300 Bracket hinge complete

Valid on 16.02.2023 Page 20 / 67

POS Article no. Description Quantity Unit
10 8.632-634.0 PIN, CLEVIS 5/16 X 4 STL ZNPLT 1 PC
20 6.645-494.0 Lock washer 1 PC
30 8.632-768.0 SWITCH, INTERLOCK 1 PC
50 7.304-516.0 Hexagonal head screw M8x20-A4-70 ISO 40 6 PC
60 7.312-017.0 Washer 8-A2 ISO 7089 6 PC
70 7.306-183.0 Screw M5x20 -A2-70 (In6Rd) 1 PC
71 7.312-041.0 Serrated lock washer A5,3-1.4310 DIN 67 1 PC
80 6.437-531.0 Bush 520895 2 PC
100 4.062-018.0 Holder hinge above 1 PC
110 4.062-021.0 Holder hinge bottom 1 PC
120 7.311-203.0 Hexagon nut M5 -A4-035 ISO 4035 1 PC
140 5.633-199.0 Seal 1 PC
150 8.633-277.0 GASKET, HINGE BRACKET 2 PC
160 7.306-394.0 Screw M5x12 -8.8-ZNBHL ISO 14583 2 PC
170 6.594-709.0 Cable tie 6 PC



310 Labelling kit B 40 RS

Valid on 16.02.2023 Page 21 / 67



310 Labelling kit B 40 RS

Valid on 16.02.2023 Page 22 / 67

POS Article no. Description Quantity Unit Foot note text
10 4.385-004.0 Label with clamp signet XL 1 PC VERSION 2
10 5.394-081.0 Label signet gel 78x86 1 PC VERSION 1
20 4.385-001.0 Label with clamp Logo XL 1 PC VERSION 2
20 8.633-502.0 LABEL, AKW, SIDE 2 PC VERSION 1
50 8.624-430.0 Warning sign tank 1 PC
60 8.624-431.0 Warning sign security 1 PC
70 8.625-252.0 SAFETY DECAL, BATTERY CAUTION 1 PC
80 8.633-571.0 Label battery 1 PC
90 5.392-924.0 Label service 1 PC



10 Label with clamp signet XL (4.385-004.0)

Valid on 16.02.2023 Page 23 / 67

POS Article no. Description Quantity Unit
1 6.385-523.0 Clamp 5 PC



20 Label with clamp Logo XL (4.385-001.0)

Valid on 16.02.2023 Page 24 / 67



20 Label with clamp Logo XL (4.385-001.0)

Valid on 16.02.2023 Page 25 / 67

POS Article no. Description Quantity Unit
1 6.385-523.0 Clamp 5 PC



320 Electric equipment BD40RS Bp

Valid on 16.02.2023 Page 26 / 67

POS Article no. Description Quantity Unit
10 6.683-658.0 Cable platform DT04-6P 1 PC
20 4.823-058.0 Cable harness control panel outlet Bp 1 PC
50 6.683-661.0 Cable brake bottom 1 PC



330 Control panel complete BD 50/40 RS

Valid on 16.02.2023 Page 27 / 67



330 Control panel complete BD 50/40 RS

Valid on 16.02.2023 Page 28 / 67

POS Article no. Description Quantity Unit
10 6.600-114.0 Switch 1 PC
20 6.600-344.0 Pushbutton emergency stop 1 PC
30 6.630-106.0 Key switch 1 PC
40 8.600-126.0 BOOT, CB 3/8-32 UNS 1 PC
50 8.600-341.0 Diode ASM, 76075 X 76075 2 PC
60 7.311-003.0 Hexagon nut M6 -8-A2E ISO 4032 2 PC
70 7.311-425.0 Hexagon nut M6-04-A2E DIN 985 4 PC
80 7.307-418.0 Threaded pin M6x35 -St-45H-A2E ISO 4026 1 PC
90 7.312-045.0 Washer 6-200HV-P4E ISO 7089 4 PC
100 8.635-368.0 BREAKER, 1.5A CARLING MAGNETIC 1 PC
110 8.625-136.0 Relay 36VDC 100A 2 PC
120 8.632-639.0 CONN, 8MM PITCH, 10 POS 2 PC
130 6.316-001.0 Distance pin plastics M3x16 8 PC
140 6.652-023.0 Isolator 1 PC
150 8.626-121.0 DIODE ASM, 76008 X 76008 2 PC
160 7.306-262.0 Screw M3x30 -A2-70 ISO 7380-1 2 PC
170 7.306-204.0 Screw M 3X 10-A2-70 (IN6RD) 4 PC
180 8.629-278.0 SWITCH, MICRO 1 PC
190 8.629-520.0 ASM, BUTTON, BLACK, W/BEZEL 1 PC
200 8.631-390.0 RELAY, 5A, 24V, 4PDT 3 PC
210 8.631-395.0 SWITCH, SPDT 3 POSN MOM, ARROW 1 PC
230 8.631-547.0 METER, HOUR ICD 1 PC
240 8.623-008.0 BREAKER, 22A 250VAC, 50VDC 1 PC
260 8.633-251.0 BOOT, SEAL PUSH BUTTON 11MM 2 PC
270 4.683-426.0 Main Board cpl. 1 PC
280 8.634-896.0 LED , BATTERY INDICATOR 1 PC
290 8.633-610.0 Clip relay 3 PC
300 8.633-611.0 Relay two-pole 1 PC
310 5.035-962.0 Sleeve 4 PC
330 8.631-616.0 BREAKER, 18A, 250VAC, 32VDC 1 PC
360 8.636-220.0 Controller B 40 RS RE 1 PC
370 6.316-002.0 Distance pin plastics M3x30 4 PC
380 4.035-608.0 Handhold operational concept complete 1 PC



330 Control panel complete BD 50/40 RS

Valid on 16.02.2023 Page 29 / 67

POS Article no. Description Quantity Unit
390 8.635-807.0 LABEL, CONTROL PANEL B40RS 1 PC
400 4.062-062.0 Plate control panel complete B 40 RS 1 PC
410 8.635-487.0 SWITCH, ROTARY 1 PC
420 6.363-530.0 O-Ring seal 4,0x1,5 EPDM 2 PC
430 7.305-036.0 Countersunk screw M4x12 -A2-70-s (IN6RD 2 PC
460 8.635-481.0 GASKET, ROTARY SWITCH 1 PC
470 8.635-456.0 BEZEL, ROTARY SWITCH 1 PC
480 7.306-051.0 Screw M3x6 -8.8-A2K (In6Rd) 4 PC
490 8.635-444.0 PCB, iSCRUB, PIC 1 PC
500 4.823-278.0 Cable harness B40 RS TVS Diode 1 PC
510 8.635-438.0 HARNESS, ROTARY SWITCH 1 PC
520 8.635-231.0 HARNESS, I-DRIVE GND 1 PC



30 Key switch (6.630-106.0)

Valid on 16.02.2023 Page 30 / 67



30 Key switch (6.630-106.0)

Valid on 16.02.2023 Page 31 / 67

POS Article no. Description Quantity Unit
9000 6.600-210.0 Key only for replacement 1 PC
9010 Nut plastics 9252-BK 1 PC
9020 Housing key switch 6850-22 1 PC



270 Main Board cpl. (4.683-426.0)

Valid on 16.02.2023 Page 32 / 67

POS Article no. Description Quantity Unit
20 6.664-005.0 Diode 2 PC



380 Handhold operational concept complete (4.035-608.0)

Valid on 16.02.2023 Page 33 / 67



380 Handhold operational concept complete (4.035-608.0)

Valid on 16.02.2023 Page 34 / 67

POS Article no. Description Quantity Unit
20 6.313-014.0 Spring element 1 PC



500 Cable harness B40 RS TVS Diode (4.823-278.0)

Valid on 16.02.2023 Page 35 / 67

POS Article no. Description Quantity Unit
20 6.664-005.0 Diode 2 PC



410 Housing complete B 40 RS

Valid on 16.02.2023 Page 36 / 67



410 Housing complete B 40 RS

Valid on 16.02.2023 Page 37 / 67

POS Article no. Description Quantity Unit Foot note text
10 6.388-713.0 Hose clip 2 PC
20 8.616-180.0 Snap fastener 1 PC
30 7.303-129.0 Screw 4x16-10.9-R2R (K-In6Rd) 2 PC
40 8.617-333.0 WASHER, M5 SS ISO7093 10 PC
50 5.037-806.0 Cage float worked 2 balls 1 PC
60 8.631-292.0 GASKET, VAC MOTOR 1 PC
70 8.632-620.0 GASKET, VACUUM INTAKE 1 PC
80 6.373-656.0 Pipe clamp D40 2 PC
90 7.303-104.0 Screw 5x16 -A2-70 (IN6RD) 11 PC
100 8.632-759.0 LANYARD, 15.0 W/LOOP & EYE 1 PC
110 6.273-196.0 Seal string cellular rubber 0,725 m
120 6.366-043.0 Sealing profile 1 m TO ORDER AS CUT GOODS
130 7.303-105.0 Screw 5x25 -A2-70-bk (In6Rd) 3 PC
140 8.632-802.0 HOSE ASM, 1.25 ID X 14.0, 4:1 1 PC
150 5.062-490.0 Bracket 2 PC
160 8.633-470.0 DRAIN HOSE, CMPS, YLW 1 PC
170 5.062-513.0 Bracket 1 PC
180 8.633-420.0 TANK, RECOVERY, BLK 1 PC
190 7.311-514.0 Hexagon nut M 8-A2-70 ISO 7040 1 PC
200 7.312-017.0 Washer 8-A2 ISO 7089 1 PC
210 8.600-765.0 SPACER, .317 X .438 X .25 1 PC
220 7.306-230.0 Screw M8x25 -A4-70 (In6Rd) 1 PC
230 8.634-472.0 PANEL, BACK B40RS BLK TRIM 1 PC
240 8.631-821.0 Intake duct turbine 1 PC
250 8.633-422.0 FRAME, VACUUM MOTOR, BLK 1 PC
260 5.012-431.0 Joint ring silicon 5 PC



420 Frame complete only for replacement B 40 RS (4.062-036.3)

Valid on 16.02.2023 Page 38 / 67



420 Frame complete only for replacement B 40 RS (4.062-036.3)

Valid on 16.02.2023 Page 39 / 67

POS Article no. Description Quantity Unit Foot note text
10 7.343-040.0 Locking ring 20x1,2 -St-ph DIN 471 2 PC
20 4.062-091.0 Rear wheel set B40RS 1 PC VERSION 2
20 4.062-091.0 Rear wheel set B40RS 1 PC VERSION 1
30 8.631-803.0 AXLE, 20MM X 562MM 1 PC
40 7.312-018.0 Washer 20-200HV-A3E ISO 7090 4 PC VERSION 2
40 8.632-622.0 SPACER, FLG, .887ID X 1.055OD X .345LG 2 PC VERSION 1
45 5.515-253.0 Seal D34 2 PC VERSION 2
60 5.062-478.0 Holder frame right 1 PC
70 5.062-479.0 Holder frame left 1 PC
80 8.633-246.0 LANYARD ASSY, COILED CABLE 2 PC
90 7.312-289.0 Washer 8-A2 ISO 7093-1 2 PC
100 7.303-009.0 Saucer-head screw M8x50 -8.8-A2E DIN 603 2 PC
110 8.633-425.0 FRAME, BLK 1 PC
120 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 2 PC



430 Footstep unit complete B 40 RS

Valid on 16.02.2023 Page 40 / 67



430 Footstep unit complete B 40 RS

Valid on 16.02.2023 Page 41 / 67

POS Article no. Description Quantity Unit
10 8.600-711.0 Switch 25A SPST 125-250V SNAP 1 PC
20 7.303-274.0 Screw 5x12 -A2-70 (In6Rd) 11 PC
30 7.312-282.0 Washer 5-A2 ISO 7093-1 12 PC
40 6.373-343.0 Pipe clamp D 6 9 PC
50 8.625-497.0 SPRING, COMP 18MMOD X 83 X 2 3 PC
60 6.649-038.0 Cable tie 2,5x100 1 PC
70 8.631-156.0 POTENTIOMETER ASM, LINEAR 1 PC
80 8.632-614.0 PIN, DOWEL 1/4 X 2.75 STL 1 PC
90 5.062-477.0 Holder 1 PC
100 7.303-104.0 Screw 5x16 -A2-70 (IN6RD) 7 PC
110 7.303-105.0 Screw 5x25 -A2-70-bk (In6Rd) 4 PC
120 8.633-423.0 Moulded part black 1 PC
130 8.633-424.0 PEDAL, HEEL, BLK 1 PC
140 8.633-469.0 PEDAL, ACCELERATOR, YEL 1 PC



440 Control console complete B 40 RS

Valid on 16.02.2023 Page 42 / 67



440 Control console complete B 40 RS

Valid on 16.02.2023 Page 43 / 67

POS Article no. Description Quantity Unit
10 7.303-105.0 Screw 5x25 -A2-70-bk (In6Rd) 2 PC
20 7.312-282.0 Washer 5-A2 ISO 7093-1 2 PC
30 6.490-197.3 Turbine 2-level 36V 650W (CCL) 1 PC
40 5.250-006.0 Bearing 2 PC
50 8.623-972.0 HORN, 108DB MINATURE W/RING 1 PC
60 6.649-038.0 Cable tie 2,5x100 2 PC
70 7.311-425.0 Hexagon nut M6-04-A2E DIN 985 3 PC
80 7.303-190.0 Saucer-head screw M6x35-ST-A0P DIN 603 1 PC
90 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 3 PC
100 8.631-798.0 DOME 1 PC
110 6.339-001.0 Rubber buffer 2xM6 D20 H25 3 PC
120 8.632-760.0 GASKET, DOME 1 PC
130 8.632-783.0 GASKET,.188X.31X41.0 1 PC
140 5.035-049.0 Control console B 40 RS 1 PC
150 8.633-501.0 LABEL, HANDS CLEAR ICON, RND 1 PC
160 8.630-262.0 Foamed material 1 X 1 X 20 1 PC
190 6.594-709.0 Cable tie 1 PC
200 7.312-291.0 Washer 6-200HV-P2R ISO 7093-1 2 PC



450 Tank fresh water complete BD 50/40 RS

Valid on 16.02.2023 Page 44 / 67



450 Tank fresh water complete BD 50/40 RS

Valid on 16.02.2023 Page 45 / 67

POS Article no. Description Quantity Unit
10 5.064-389.0 Cover 1 PC
20 6.465-031.0 Connection 3/4 1 PC
30 6.632-439.3 Float regulator filling system 1 PC
40 6.388-713.0 Hose clip 1 PC
50 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E ISO 3 PC
60 8.600-797.0 Strainer 3/8 IN. NPT 60 MESH 1 PC
70 8.636-261.0 VALVE, 36V DC SOLENOID 1 PC
80 7.312-017.0 Washer 8-A2 ISO 7089 2 PC
90 8.623-279.0 CHAIN,ASM, #10SS BD X 8" 1 PC
100 7.373-025.0 Hose clip A 20-32x9-W4 DIN3017 3 PC
110 7.311-516.0 Hexagon nut M4-A2-70 DIN 985 2 PC
120 7.373-017.0 Hose clip A-8-12x9 -W4 DIN3017-1 4 PC
130 7.306-211.0 Screw M 4x25-A2-70 (IN6RD) 5 PC
140 7.304-394.0 Hexagonal head screw M8x12 -8.8-A2E ISO 2 PC
150 7.303-336.0 Countersunk screw 5x16 -10.9-P3R (In6Rd) 5 PC
160 7.312-067.0 Washer 4-A2 ISO 7089 1 PC
170 7.312-261.0 Washer 8 -100HV-A3E ISO 7094 1 PC
180 8.632-127.0 HOSE, 3/8 ID WIRE BOUND X 18" 1 PC
190 8.631-416.0 COVER, FILLPORT 4" 1 PC
200 8.631-761.0 GASKET, 5.5 ODX4.5 IDX.06W/PSA 1 PC
210 8.631-762.0 FLANGE, WITH O-RING 1 PC
220 4.062-020.0 Bracket tank 1 PC
230 6.395-163.3 Angle bushing G1-2 1 PC
240 8.632-662.0 HOSE, 3/4ID X .12W X 20"LG, CLR 1 PC
250 7.303-104.0 Screw 5x16 -A2-70 (IN6RD) 1 PC
260 8.632-802.0 HOSE ASM, 1.25 ID X 14.0, 4:1 1 PC
270 4.035-581.0 Clean water tank complete B 40 RS 1 PC
280 8.633-452.0 WASHER, RUBBER 1.125ID X 1.63OD X .125 1 PC
300 7.305-037.0 Countersunk screw M4x30-A2-70 (IN6RD) 1 PC
310 8.632-391.0 VACUUM TUBE, SQUEEGEE 1 PC
320 6.386-587.0 Elbow connector 3/8" 1 PC
321 6.464-937.0 Ball valve 3/8" AG-IG-DVGW 1 PC
322 6.388-496.0 Angle bushing 1 PC



450 Tank fresh water complete BD 50/40 RS

Valid on 16.02.2023 Page 46 / 67

POS Article no. Description Quantity Unit
330 5.515-253.0 Seal D34 1 PC
340 8.634-772.0 WASHER, 1.062 X 1.50 X .062 HDPE BLK 1 PC
350 8.634-773.0 WASHER, 1.062 X 1.50 X .031, EPDM 1 PC



480 Transmission complete B 40 RS

Valid on 16.02.2023 Page 47 / 67



480 Transmission complete B 40 RS

Valid on 16.02.2023 Page 48 / 67

POS Article no. Description Quantity Unit
20 7.312-017.0 Washer 8-A2 ISO 7089 20 PC
30 6.373-621.0 Clamp 15/12 1 PC
40 7.311-514.0 Hexagon nut M 8-A2-70 ISO 7040 18 PC
60 7.304-382.0 Hexagonal head screw M 6x12-8.8-A2E ISO 1 PC
70 7.303-203.0 Saucer-head screw M8x25 -A2 DIN 603 10 PC
80 7.303-009.0 Saucer-head screw M8x50 -8.8-A2E DIN 603 8 PC
90 7.304-504.0 Hexagonal head screw M8x50-A2-70 ISO 40 2 PC
100 5.062-466.0 Sheet metal component left 1 PC
120 5.062-476.0 Sheet metal component right 1 PC
130 7.303-104.0 Screw 5x16 -A2-70 (IN6RD) 4 PC
140 8.632-934.0 Plate protection 1 PC
150 4.062-030.0 Sheet metal component 1 PC
160 5.035-050.0 Bumper B 40 RS 1 PC
190 7.312-260.0 Washer 6 -100HV-A3E ISO 7094 1 PC
200 8.632-395.0 PAD TIP 2 PC



500 Cable set battery Bp B40RS

Valid on 16.02.2023 Page 49 / 67

POS Article no. Description Quantity Unit
10 8.632-971.0 Cable battery 1 PC
20 6.651-903.0 Cable battery 25 mm². 320mm 2 PC



510 Drive unit complete B 40 RS

Valid on 16.02.2023 Page 50 / 67



510 Drive unit complete B 40 RS

Valid on 16.02.2023 Page 51 / 67

POS Article no. Description Quantity Unit
10 8.600-103.0 BEARING, 3/4 SPH BALL 2 PC
20 8.600-861.0 Flanged bearing PRESS STEEL 4 PC
30 8.600-866.0 Cotter 5/16" RING 3 PC
40 7.312-017.0 Washer 8-A2 ISO 7089 4 PC
50 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E ISO 3 PC
60 8.621-964.0 KEY, 1/4 X 1/4 X 1.5 LCSTL GR1018 1 PC
70 8.631-981.3 Axle drive wheel packaged 1 PC
80 7.311-514.0 Hexagon nut M 8-A2-70 ISO 7040 4 PC
90 6.343-129.0 Lock washer 1 PC
100 8.627-255.0 PIN, CLEVIS 5/16 X 1 STL ZNPLT 3 PC
110 8.631-967.0 SLEEVE, BEARING 6 PC
120 7.303-203.0 Saucer-head screw M8x25 -A2 DIN 603 4 PC
140 7.312-261.0 Washer 8 -100HV-A3E ISO 7094 3 PC
150 8.636-917.0 Wheel 8.00 x 2.00, GRAY X-GRV 1 PC
160 4.062-017.0 Frame transmission 1 PC
170 8.631-964.0 CHAIN, ISO 08B, 12.7MM PITCH 1 PC
180 8.631-965.0 SPROCKET, DRIVE, 14T 2 PC
190 8.636-401.3 MOTOR, TRACTION 1 PC
200 5.062-472.0 Washer wheel spacer 2 PC
210 8.632-671.0 KEY, 5 X 5 X 16MM CS GR1045 1 PC
220 8.633-238.0 ROLLER, 1.1 OD 3 PC
230 5.062-509.0 Retaining plate 1 PC
240 8.633-499.0 Label on/off 1 PC
250 6.997-190.0 Cable tie 775MM 1 PC
260 6.649-002.0 Cable tie 2 PC
270 8.636-204.0 TAPE CLOSED CELL 1/8 X 3/4 X 2 1/2 PSA 2 PC
280 7.311-060.0 Hexagon nut M 8 -A2-70 EN 1661 1 PC
290 7.306-044.0 Cylinder head screw M8x35 -8.8-A2E ISO4 1 PC
300 7.304-382.0 Hexagonal head screw M 6x12-8.8-A2E ISO 3 PC
310 7.304-387.0 Hexagonal head screw M 6x30-8.8-A2E ISO 2 PC
320 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 2 PC
400 8.635-722.0 Add-on kit Traktion für B40 RS 1 PC
410 8.636-429.0 Cable brake set 1 PC



400 Add-on kit Traktion für B40 RS (8.635-722.0)

Valid on 16.02.2023 Page 52 / 67



400 Add-on kit Traktion für B40 RS (8.635-722.0)

Valid on 16.02.2023 Page 53 / 67

POS Article no. Description Quantity Unit
10 8.634-232.0 Chain ISO 08B, 12.7MM PITCH 1 PC
20 8.634-228.0 SPROCKET, DRIVE 11T 1 PC



410 Cable brake set (8.636-429.0)

Valid on 16.02.2023 Page 54 / 67



410 Cable brake set (8.636-429.0)

Valid on 16.02.2023 Page 55 / 67

POS Article no. Description Quantity Unit
20 8.626-492.0 CABLE TIE, 7" UL/CSA 3 PC
30 8.636-204.0 TAPE CLOSED CELL 1/8 X 3/4 X 2 1/2 PSA 2 PC
40 8.600-283.0 Cable tie .375 X 24.7 1 PC
50 8.627-894.0 WASHER, 1/4 STL ZNPLT 1 PC
60 8.636-299.0 Cable brake - Lower Brake 1 PC
90 8.636-387.0 CLAMP, 5/8" OD CUSHIONED 1 PC



600 Battery quick-charge set II 36V/58Ah (2.642-555.0)

Valid on 16.02.2023 Page 56 / 67



600 Battery quick-charge set II 36V/58Ah (2.642-555.0)

Valid on 16.02.2023 Page 57 / 67

POS Article no. Description Quantity Unit
2 6.642-554.0 Battery 12V/58Ah 3 PC
3 7.777-999.0 Stockpiling discontinued 1 PC
4 6.642-564.0 Set fixing I, II, V, VI 3 PC
5 6.642-568.0 Set assembly II 1 PC



630 Battery charger complete B 40 RS

Valid on 16.02.2023 Page 58 / 67



630 Battery charger complete B 40 RS

Valid on 16.02.2023 Page 59 / 67

POS Article no. Description Quantity Unit
20 6.437-531.0 Bush 520895 2 PC
30 6.373-670.0 Pipe clamp 2 PC
40 7.311-427.0 Hexagon nut M8-04-A2E DIN 985 5 PC
50 7.304-156.0 Hexagonal head screw M 8x25-10.9-A3E IS 2 PC
60 7.303-328.0 Screw M5x8 -St-flZn/nc480h/C (In6Rd) 7 PC
70 7.303-193.0 Saucer-head screw M 8x16-4.6-A0P DIN 60 5 PC
80 7.312-017.0 Washer 8-A2 ISO 7089 7 PC
90 8.625-940.0 WASHER, .51 THR 2 PC
100 4.062-059.0 Holder battery charger B 40 RS 1 PC
110 4.062-046.0 Sheet metal component 1 PC
120 5.062-535.0 Sheet metal component 1 PC
130 6.373-621.0 Clamp 15/12 5 PC
140 5.062-766.0 Holder plug battery charger 1 PC
150 8.633-591.0 KIT, KÄRCHER CHARGER SPE 36V 15A 1 PC
160 7.306-181.0 Screw M 5x 12-A2-70 (In6Rd) 1 PC
170 6.649-038.0 Cable tie 2,5x100 1 PC



140 Holder plug battery charger (5.062-766.0)

Valid on 16.02.2023 Page 60 / 67

POS Article no. Description Quantity Unit
10 7.235-179.0 Sheet metal 3,0AS -S235JR EN 10029 1 kg



630 Battery charger complete B 40 RS

Valid on 16.02.2023 Page 61 / 67



630 Battery charger complete B 40 RS

Valid on 16.02.2023 Page 62 / 67

POS Article no. Description Quantity Unit
20 6.437-531.0 Bush 520895 2 PC
30 6.373-670.0 Pipe clamp 2 PC
40 7.311-427.0 Hexagon nut M8-04-A2E DIN 985 5 PC
50 7.304-156.0 Hexagonal head screw M 8x25-10.9-A3E IS 2 PC
60 7.303-328.0 Screw M5x8 -St-flZn/nc480h/C (In6Rd) 7 PC
70 7.303-193.0 Saucer-head screw M 8x16-4.6-A0P DIN 60 5 PC
80 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 7 PC
90 8.625-940.0 WASHER, .51 THR 2 PC
100 4.062-059.0 Holder battery charger B 40 RS 1 PC
110 4.062-046.0 Sheet metal component 1 PC
120 5.062-535.0 Sheet metal component 1 PC
130 6.373-621.0 Clamp 15/12 5 PC
140 5.062-766.0 Holder plug battery charger 1 PC
150 6.654-417.0 Battery charger onboard charger SPE 36V 12A 1 PC
160 7.303-107.0 Screw 5x16 -10.9-P2R (K-In6Rd) 1 PC
170 6.649-038.0 Cable tie 2,5x100 1 PC



140 Holder plug battery charger (5.062-766.0)

Valid on 16.02.2023 Page 63 / 67

POS Article no. Description Quantity Unit
10 7.235-179.0 Sheet metal 3,0AS -S235JR EN 10029 1 kg



650 Add-on kit Traktion für B40 RS (8.635-722.0)

Valid on 16.02.2023 Page 64 / 67



650 Add-on kit Traktion für B40 RS (8.635-722.0)

Valid on 16.02.2023 Page 65 / 67

POS Article no. Description Quantity Unit
10 8.634-232.0 Chain ISO 08B, 12.7MM PITCH 1 PC
20 8.634-228.0 SPROCKET, DRIVE 11T 1 PC



660 Cable brake set (8.636-429.0)

Valid on 16.02.2023 Page 66 / 67



660 Cable brake set (8.636-429.0)

Valid on 16.02.2023 Page 67 / 67

POS Article no. Description Quantity Unit
20 8.626-492.0 CABLE TIE, 7" UL/CSA 3 PC
30 8.636-204.0 TAPE CLOSED CELL 1/8 X 3/4 X 2 1/2 PSA 2 PC
40 8.600-283.0 Cable tie .375 X 24.7 1 PC
50 8.627-894.0 WASHER, 1/4 STL ZNPLT 1 PC
60 8.636-299.0 Cable brake - Lower Brake 1 PC
90 8.636-387.0 CLAMP, 5/8" OD CUSHIONED 1 PC

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Table of contents
	BD 50/40 RS Bp (1.533-170.0)
	Spare parts list BD 50/40 RS Bp (5.972-752.0)
	210 Steering complete B 40 RS
	250 Drive unit complete above B 40 RS
	260 Suction bar BD 50/40 (4.062-048.0)
	30 Wheel complete (4.062-093.0)

	270 Brush-head complete D 50 RS
	300 Bracket hinge complete
	310 Labelling kit B 40 RS
	10 Label with clamp signet XL (4.385-004.0)
	20 Label with clamp Logo XL (4.385-001.0)

	320 Electric equipment BD40RS Bp
	330 Control panel complete BD 50/40 RS
	30 Key switch (6.630-106.0)
	270 Main Board cpl. (4.683-426.0)
	380 Handhold operational concept complete (4.035-608.0)
	500 Cable harness B40 RS TVS Diode (4.823-278.0)

	410 Housing complete B 40 RS
	420 Frame complete only for replacement B 40 RS (4.062-036.3)
	430 Footstep unit complete B 40 RS
	440 Control console complete B 40 RS
	450 Tank fresh water complete BD 50/40 RS
	480 Transmission complete B 40 RS
	500 Cable set battery Bp B40RS
	510 Drive unit complete B 40 RS
	400 Add-on kit Traktion für B40 RS (8.635-722.0)
	410 Cable brake set (8.636-429.0)

	600 Battery quick-charge set II 36V/58Ah (2.642-555.0)
	630 Battery charger complete B 40 RS
	140 Holder plug battery charger (5.062-766.0)

	630 Battery charger complete B 40 RS
	140 Holder plug battery charger (5.062-766.0)

	650 Add-on kit Traktion für B40 RS (8.635-722.0)
	660 Cable brake set (8.636-429.0)



